
ffiJ �9�~�~�f�l�t�~� (I) 
WORK HOLDER MECHANISM (I) 

�~�f�f�l�i�l�f�t� 
Fig. �$�~�:�:�J�-�t�-�:�'� $ "' �~� Description Amt Req. 
No. Part No. AA _J 

en <0 <0 
;;:; ;;:; § .... .... 
< < < 

470 M9 5030 095 .7. 7 '"J �t�:�:�;�.�.�-�~�,�;�-�9� ('f4!111) ••••••••••••••••••• Motor complete (Y) ........................ 1 1 1 
471 M9 6004 017 i! 7 7 -f './7" ·:; 1- M6X20 ················ Bolt M6X20··································· 4 4 4 
472 M9 0624 050 m :ii: 6························· WasherS······································ 4 4 4 
473 M9 1576 045 -j- ·:; 1- M8······················ Nut M8 ········································· 2 2 2 
474 M9 0803 053 J{ * m :ii: 8 ......................... Spring washer 8 ····························· 2 2 2 
475 MA45AO 751 "j [J ·:; ? ··························· Block············································ 2 2 2· 
476 M9 5002 017 i! 7 7 -f '.) 7" ":1 1- M5X12 ················ Bolt M5X12··································· 4 4 4 i 
477 MA45A1 390 y II! il1b • ··························· Y-Drlve shaft··········· ........ · ..... ········ 2 2 2 
478 MS 13A2 454 • ··························· Shaft ............................................ 2 2 2 
479 MS 02A2 456 "' 7' 1) ;..- �~� ........................... Ball bearing· .. ············· ... ············ .... 8 8 8 
480 MS 13AO 767 "' JL- 1- • ........................... Cog pulley .................................... 2 2 2 

481 MS 13AO 758 "j 7 7" ':I 1- ............................ Bracket················ .. ······················· 2 2 2 
482 M9 5011 021 ....... 

�~� �~� # if- JL- 1- M5X25 ................ Bolt M5X25··································· 2 2 2 J' 
483 M9 0516 065 • m c �~� !1:. ;f. • 10························ C-Type retaing ring 10···················· 2 2 2 
484 MA61AO 523 • �~� "' JL- 1- ........................... Cog belt ....................................... 2 2 2 
485 MA45A3 758 "j 7 7" ':I 1- ........................... Bracket········································· 2 2 2 
486 MA45A2 390 y II! Ill • ........................... Y-Drive shaft································· 1 1 1 
487 M9 5004 017 i! 7 7 -f '.IT •:J 1- M5X16 ................ Bolt M5X16······························ ..... 8 8 8 
488 M9 0512 050 & :ii: 5 ......................... Washer 5 ······································ 12 12 12 
489 M9 1071 004 SW-PW#17·Htl'\;t. :J M4X8·················· Screw M4X8································· 4 4 4 
490 MS 13A1 767 "' JL- 1- • ........................... Cog pulley···································· 2 2 2 

491 M9 5004 020 �~�~�~�#�l�.�l�:�.� ;f. * �~� M5X8·················· Screw M5X8································· 4 4 4 
492 MA45AO 571 • �~� ........................... Sleeve·········································· 1 1 1 
493 M9 1650 020 �~�~�~�#�l�.�l�:�.� ;f. * �~� M6X8·················· Screw M6X8································· 4 4 4 
494 M9 5001 017 i! 7 7 -f '.) T ·y 1- M5X20 ················ Bolt M5X20··································· 4 4 4 
495 MA45AO 781 y "' JL- 1- t:i' (:tE)····················· Y-Belt holfer ( L) ·· · ··· ·· ···· ·· ······ · ·· · ··· · 1 

MA46AO 781 y "' JL- 1- t:i' (:tE)····················· Y-Belt holfer ( L) ·· ···· ··· ··· ·· ··· ··· · ·· · ··· · 1 1 
496 MA45A1 781 "' Jv 1- �~� I (Y)······················ Belt clamper (y) ............................ 2 2 2 
497 M9 4001 017 i! 7 7 -f '.IT ·y 1- M4X10 ················ Bolt M4X10··································· 4 4 4 
498 M9 6061 021 �~�~�~�#�i�f�- 9 /;f-JL-1- M6X20 ················ Bolt M6X20··································· 2 2 2 
499 M9 0624 053 J{. * 8! .t 6························· Spring washer 6 · ·· · ·· · · · · ··· ·· · ·· · · · · ·· · ·· · · 2 2 2 
500 MA45AO 921 1) - 7' "j •:J �~� ..:L ........................... Bearing········································· 2 2 2 -
501 MA45A1 921 1) - 7' "j ':I �~� ..:L ........................... Bearing········································· 2 2 2 -
502 MA45A4 758 "j 7 T ':I 1- ........................... Bracket········································· 1 1 1 
503 M9 1058 004 SW-PW#17v1' tl'\;t. :J M4X6·················· Screw M4X6································· 2 2 2 
504 MA45A1 407 y • �~� Iii tli ........................... Detector plate (Y) ......................... 1 1 1 
505 MA45A2 781 y "' Jv 1- it (:fi) ..................... Y-Belt holder (R) ........................... 1 

MA46A2 781 y "' Jv 1- t:i' (:fi) ..................... Y-Belt holder (R) ........................... 1 1 
506 MA45A1 200 3 Ill t:i' (Y)······················ Holder (Y) .................................... 1 1 1 
507 M9 1070 004 SW-PW#17v1' tl'\;t. :J M5X16 ················ Screw M5X16······ ···· ·•···•·· ····•· ···· ··· · 1 1 1 
508 M9 1056 004 SW-PW#17v1' tl'\;t. :J M4X10 ................ Screw M4X10 ................................ 2 2 2 
509 M95002 096 "f I) ;..- 1- tli ll :li:. (Y)······················ Control circuit unit (Y) ······ ...... ···· ··· · 1 1 1 
510 M9 0864 004 SW-PW# 17 v 1' t 1'\ ;to :J M3X14 ················ Screw M3X14································ 2 2 2 

511 M9 0830 004 SW-PW#17v1' tl'\;t. :J M3X10 ······'········· Screw M3X10··········· .. ··················· 1 1 1 
512 MS01BO 603 '!t if. 1- ........................... Supporter·································· .. ·· 3 3 3 
513 MA45A1 400 y fi'l Ill �~� Iii t:i' ........................... Detector holder·············· ... ············· 1 1 1 
514 M9 1067 004 SW-PW# 17 v 1' t 1'\ ;to :J M5><;10 ················ Screw M5X10·· .. •··························· 1 1 1 
515 MA45A4 601 J& # tli ........................... Holder·· .. ······································ 1 1 1 
516 MA45A5 758 "j 7 T ':I 1- ........................... Bracket····················•···················· 1 1 1 
517 MA45A6 758 "j 7 T •:J 1- ........................... Bracket································· .. ······ 1 1 1 
518 M9 1119 602 ljZ * �~� 11/64(40)X6.8 ······· Screw 11/64(40)X6. 8 ······················ 4 4 4 
519 M9 0422 050 m .t 4························· Washer4 ···········•·························· 4 4 4 
520 M9 0512 050 m .t 5························· Washer 5 ······································ 2 2 2 

1 9 PLK- A6019/ A4516L/ A4516 
From the library of: Superior Sewing Machine & Supply LLC



[Q 9~¥Jl;t~lij Q]IIE~R~~MEC~~HA~N....:....:I_S_MQ] WORK HOL~ 

20 

From the library of: Superior Sewing Machine & Supply LLC



[Q9~~m•an 
WORK HOLDER MECHANISM aD 

Fig. $~::J- t: 
"' llll No. Part. No. 

550 
551 
552 

553 
554 
555 
556 
557 
915 

558 
559 
560 

561 
562 
563 
564 
565 
566 
567 
568 
569 
570 

M9 4015 021 7'\. :fil 1\: # ;f- Ji, I-
M9 1372 045 -)- ·:1 1-
MA 45AO 455 til ';t I 
MA 61AO 455 fi ';t I 
M9 0512 050 8! :a: 
M9 5001 017 i! 7 7 -f '.1 'r •:J I­
M9 4004 017 i! 7 7 -f '.1 'r ·:1 I-
M9 0317 050 ~ :a: 
MA 45A1 601 J& # t.fi 
MA 45EO 920 IJ = 7' rJ .:r:: 1 
MA 61 EO 920 IJ = 7' rj .:r:: 1 
MA 45A0 434 I 7' - ~ IJ ;... ~ 
MS 10A3 571 '7 ;... ~ ·:~ 7 8 =F 
M9 4001 017 i! 7 7 -f '.1 'r ·:1 1-

M9 6002 017 i! 7 7 "( '.1 'r ";I 1-
MA45A2 601 llll. # t.li 
M9 2075 045 -j- ';I 1-
M9 0512 065 E H~ .1.!: ~ fa 
M9 0327 060 t= ;... 
MA45AO 621 -j- ';I 7 )I, 

MS 37AO 454 ':1 /{ # • MA45AO 266 ~ I v J{ 

MA45AO 308 ~ I A 

"" M9 5005 017 i! 7 7 "( '.1 'r ";I 1-

Description 

f!fflt!Ut 
Aml Req. 

..J 
<a <a en 

.~ ~ ~ 
M4X20 ················ Bolt M4X20··································· 2 
M5 ······················ Nut M5 ········································· 2 
... ... .. . .. ... . .. . .. . . . . ... Shaft holder·.................................. 1 

2 2 
2 2 
1 

........................... Shaft holder···................................ 1 
5. .. . .•• .. ... ... . .. . .. . .. . Washer 5 .................................... 00 1 o 10 1 o 
M5X20 ················ Bolt M5X20 oo•·················· ·············· 8 8 8 
M3X16 ·······•········ Bolt M3X16· .. ································ 23 23 27 
3 . ... .. ... . .. ..• ... . .. . .. . washer 3 . ... .. ... . . . .... ... .. . ... .. . .. .... .. . . 23 23 27 
.. .•.. ... ..•.. ... .... .. . .. . Adapter .. .... .. ... . .. . .. . ... .. . .. . .. . .. . ... ... . 1 1 1 
... ...... .. ...•.. ....... ... Unear way . ... . .. ... ... . ... ... .. ... ... . .. . ... . 1 1 
·•··············•·••••····· Unearway ···································· 
.....................•..... Air cylinder·· •................................. 
.. . ... .. . .. . .. ... . ... .. . .. . Connector .................................... . 
M4X10 ..... oo .. ooooo•• Bolt M4X10 0000

••••••••

00

•••

00

•••••••

000000

••• 

M6X12 oooooooo ........ Bolt M6X12··oo····· ........................ oo 
··························· Adapter ........................................ 
M8 ·····•oooo•··········· Nut M8 00000 ............. 00 .... 00 ............. 00 

3•ooooooooooooOOOoOoOOOOOo E-Type retaining ring 3 oooo•··••oo••···oo· 
+3·········••ooooooooooO Pin +3•ooooooooooooooooooooooooooooooooooooooooo 
............................ Knuckle ........................................ 
........................... Shaft ............................................ 

··························· Pushing lever OOo ··· ···· ··· ··•·· ···•·· ·•·•··· · ........................... Clamp bracket .. ··· ... · .. ··•····•····· .. ····· 
M5X10 ................ Bolt M5X10••ooooooooooooooooooooooooooooooooo 

1 
2 2 2 
4 4 4 
2 2 2 

2 2 2 
1 1 1 
2 2 2 
4 4 4 
2 2 2 
2 2 2 
2 2 2 
2 2 2 
1 1 1 
2 2 2 

571 MA 45A3 601 1& # t.li ··· ·· · ··· ·· ... · ·· .... ··· ·· · Adapter ·· ···· ·· ··· ....... ·· 0000 

•• ••• ••

00 

•• 

00 

•• • 1 1 1 
572 M9 4008 017 i! 7 7 -f '.1 'r •:J 1- M4X6 .................. Bolt M4X6 ............. 00 •••••••••••• 00 ....... 2 2 2 
573 MA 45AO 196 i! ·;~ I- t.fi .. oo ......... oo.oo•····· ... Adapter 000000 

................... 
00 

.......... 
00

• 1 1 1 
574 M9 4016 021 7'\.:fil/\:#;f-~;...;J{Ji,f- M4X8·· ................ BoltM4X8 ........................... 00 

....... 8 8 8 
575 MS 13A2 4n .A 1- ·:1 1~ ........ 00 .... 

0000 
..... 

0000 Stopper .......... 00 
.. 

00 ····oo···oo ......... oooo 8 8 8 
576 MS 13A2 957 flil lE: v - .A ooooooooooooooo•••••ooooooo Fixed raceooooooooooooooooooooooo•••••········· 4 4 4 
5n MA 35A1 957 f:J lb v - .A 000000 000000000 

•• •••• .. 
00

.. Movable race oooo••· 000000 
........ ••

00 000000 
• 2 2 2 

578 M9 4002 017 i! 7 7 -1 '.1 'r •:J 1- M4X8 .... 00 
........ 

00 
•• Bolrt M4X8 ·· 00

•••••• .. 
00 

.......... 
00

••••••••• 8 8 8 
579 MA 45AO 273 ~ I IIi! ....... 00 ••••••••••••• 00 ... Clamp pad ............. 00 ................ 00 ... 1 1 

MA 61AO 273 ~ I IIi! ........................... Clamp pad ........................ 00 ......... . 

580 MS 02A2 454 ~ I • ··························· Clamp stud···································· 2 2 
918 MA45EO 426 :t I (l;ll)•••oooooooooooooooooo Supporter completeoo······ .. ············oo 2 2 
581 M9 1056 004 SW-PWf.t17'Htl'\;~ M4X10 00 •••••••••• 0000 ScreW M4X10•"""''"'"'"'"oo•oo•••oo•••• 4 4 
582 M9 1273 004 SW-PWf.t17~{tl'\;~ M4X16 ........... 00 ••• ScreW M4X16oo••oo•••••••"'"""''"'''"""oo' 2 2 
583 MA45A2196 i! ';I 1- ~ ........................... Bracket·••••••••ooooooo••••oooooooooo•••oooooooo 2 2 
584 M9 0611 060 t= ;... ··························· Pin ·······•··•··············•······· 00

••••• .. ••••• 
2 2 

585 MS 13AO 572 •:J )I, ,.. J{ * ··························· Spring ··oo············oo·············· .. oo······ 2 2 
586 MS 0280 257 ~ I t.li ··························· Adapter ········•oo••oooo••······················ 2 2 
587 M9 0859 004 SW-PWf.t17~{tl'\;~ M3X6 ......... oo•····oo ScreW M3X6•oooooooooo••••••••••••••••••••oo 2 2 
588 MA45A7 426 :t I ........................... Supporter•ooooooooooooooooooooooooooooooooooooo 2 2 
589 MA45AO 272 ]! IJ tfi ........................... Feed plate ....... 00

•••••••

00

•••••••••••••••••• 1 
MA46AO 272 ]! IJ t.li ··························· Feed plate ooooooooooo••• .. ••oo .. oo····••oo••oo 
MA 61AO 272 ]! IJ fi ........................... Feed plate ............. 00 • 00 .............. 00 •• 

917 MA45EO 105 ~~ ~ I (l;ll)••••••••ooooooooooooo Clamp frame assy. ·····oo•oo• •oo ···· ··· 000 

• 

MA46EO 105 ~~ ~ I (l;ll)••ooooooooooooooooooo Clamp frame assy. ··· ·•·••··•·•· ••oo••· 0000 

MA 61 EO 105 ~~ ~ I (l;ll)····················· Clamp frame assy ... · •• · •· • ·· · •· · · • • ·· • · · · · 

590 MA45AO 105 ~~ ~ I ··························· Clamp frame · ···· ·· ··oo oo ......... ·· 00

••• •• •• 

MA46AO 105 ~~ ~ I ··························· Clamp frame 00 .. 00 •••• 00 00 00 0000 00 000 00 00 00 00 

MA61AO 105 ~~ ~ I ··························· Clamp frame •··••••·•·•··· ··· ·· ··· ··•· ·· ····. 
591 M9 4006 021 ..... :fil :;X # ;j{ ))., 1- M4X6 .. ····•···•······· Bolt M4X6 ............................... 00 • 00 2 2 ~ ... 

2 
2 
4 I 

2 I 
2 i 
2 
2 
2 . 
2 ' 
2 ' 

1 • 

1 ' 

' 2 : 

2 1 PLK- A6019/ A4516L/ A4516 
From the library of: Superior Sewing Machine & Supply LLC



rDJ 71' 1'\-W~ • ~:±i~ 
WIPER & DETECTOR MECHANISM 

650 655 (655) 656 

683 682 681 914 

22 

From the library of: Superior Sewing Machine & Supply LLC



rDJ ?1' ,, ___ . ~te~ 
WIPER & DETECTOR MECHANISM 

~ffliih 
Fig. $~:J-t: $ "' ~ Description Amt Req. 
No. Part No. "" <D 

...1 
<D en 

u:; u:; § .... .... 
< < < 

650 M9 0909 003 J:L ~ * :; 9/64(40)X6 ··········· Screw 9/64(40)X6 ·························· 2 2 2 
651 MA20B1 339 "./ v .I 1' t-= tJ I~- ··························· Cover for solenoid·························· 1 1 1 
652 MA20AO 509 "./ v .I 1' t-= il' ............................. Solenoid adapter···························· 1 1 1 
653 M9 0856 004 /7 -y 1' j-"'(;?- :; M3X6·················· Screw M3X6································· 2 2 2 
654 MA20AO 486 A 1' ·:; 7 tJ J{. - ··························· Switch cover··············· ... ················ 1 1 1 
655 M9 1054 004 SW-PW#17<{ tl'\:f. :i M4X8·················· Screw M4X8································· 6 6 6 
656 MA20AO 485 A 1' ·:; 7 il' ··························· Switch adapter······························· 1 1 1 
657 M9 4003 099 j--( IJ / 7 IJ ·:; / ··························· Cord holder··· .. ······························ 1 1 1 
658 M9 1057 004 SW-PW#17<{ tl'\:f. :i M4X20 ················ Screw M4X20························ ........ 1 1 1 
659 M9 1068 004 &N-PW#17<{tl'\:f. :i M4X35 ................ Screw M4X35 ................................ 1 1 1 
660 MA20AO 980 '7 1' '"' ........................... Wiper ........................................... 1 1 1 

661 M9 1057 020 7i::fil:A#.J1:. j. * :; M3X4 .................. Screw M3X4 ................................. 1 1 1 
662 MS 03A1 530 '7 1' "" - till ........................... Wiper shaft·· .. · .. · ..... · ..... · .. · .... · ... · .. ·· 1 1 1 
663 MS 10AO 982 '7 1' '"' - A (*It) ..................... Wiper adapter ............................... 1 1 1 1=1 

664 MS 02A1 477 A 1- ·:; "" ........................... Stopper ........................................ 1 1 1 
665 MS 02EO 981 '7 1' "" - B!i! ............................ Wiper crank .................................. 1 1 1 
666 M9 0802 003 J:L ~ * :; 1fs(44)X4.5 ......... Screw 1/s(44)X4.5 ......................... 4 4 4 
667 MS 02EO 983 '7 1' "" - B!i! ··························· Wiper crank .................................. 1 1 1 
668 MS 02A4 729 1::: * IJ I~ * ........................... Spring .......................................... 1 1 1 
669 MS 10A3 476 A ~ -tt ··························· Spacer .......................................... 1 1 1 
670 MA20A6 601 1& # fi ··························· Adapter ........................................ 1 1 1 

671 MF 40E2 484 ),t lb A 1' ·:; 7 ··························· Toggle switch ................................ 1 1 1 
672 M9 0874 045 j- ·:; 1- M3 ...................... Nut M3 ......................................... 2 2 2 
673 M9 0301 053 J{. * 1!1! ~ 3 ......................... Spring washer 3 ............................ · 2 2 2 
674 M9 0311 050 1!1! ~ 3 ......................... Washer 3 ...................................... 2 2 2 
675 M9 0004 095 1J- 9 1) "..v./1' t: ........................... Rotary solenoid .............................. 1 1 1 
913 MS02AO 484 1111 j[] A 1' ·:; 7 (~§) ..................... Switch complete ............................ 1 1 1 
914 MA20EO 406 ~ 1±1 u ··························· Detector complete ......................... 1 1 1 

681 MA20EO 802 lEI IJ .11::. ;1. (~§) ..................... Stopper ........................................ 1 1 1 
682 M9 1067 004 &N-PW#17<{tl'\:f. :i M5X10 ................ Screw M5X10 ................................ 2 2 2 
683 M9 0511 050 1!1! ~ 5 ......................... Washer 5 ...................................... 2 2 2 

23 PLK- A6019/ A4516L/ A4516 
From the library of: Superior Sewing Machine & Supply LLC



0] *~moof4 
OIL LUBRICATION MECHANISM 

706 707 708 709 71 0 711 (711)'(710) 713 714 (711) 715 716 717 

705 

704 

703 

702 

701 718 

719 
~ 

~ 720 
/ 

(711) 

729 728 727 726 725 724 (711) (713) (718) 723 (710) 722 721 

24 

From the library of: Superior Sewing Machine & Supply LLC



a]*~~-
OIL LUBRICATION MECHANISM 

Fig. $Jb:J-t.: 
No. Part No. 

701 MS 03A1 741 
702 M9 1107 002 
703 MA20EO 780 
704 MS 03A2 780 
705 MA20EO 688 
706 MA20E1 688 
707 MF 60AO 742 
708 MF 10A2 740 
709 MA20A1 780 
710 M9 1058 004 

7 I Jv t- ¥!! .I 

~ * ~ 
~ Jv 1f - *H 3L 
~ 
J'i 1 
J'i 1 
7 

Jv 1f 
:11::-=t*HJt 
:11::-=tt§.Jt 

7 I Jv 
'? 
1-

~ Jv 1f 
SW-PWf:t17 < { t"\* :i 

Description 

··························· Holder·········································· 1 1 1 
11f64(40)X5.5······· Screw 11 /64(40)X5.5······················ 2 2 2 
········· ·· ··· ··· ···· ··· ·· · Holder complete .. ·························· 1 1 1 
··························· Holder····· .. ··································· 1 1 1 
······ ····· ··· ··· ···· ··· ··· Oil pipe complete ···· ··· ········ ··· ······· · 1 1 1 
··· ··· ··· ····· ··· ···· ·· · ·· · Oil pipe complete ···· ··· ··· ··· ·· ·········· · 1 1 1 
···························Cap .. ············································ 1 1 1 
··························· Felt·············································· 1 1 1 
·· · ·· · ·· · ·· ··· · ·· · ·· · ··· ·· · Holder·········································· 1 1 1 
M4X6·················· Screw M4X6 ................................. 8 8 8 

711 M9 1054 004 SW-PWf:t17<1t"\*:i M4X8·················· Screw M4X8····· .. ·························· 4 4 4 
712 MA20AO 620 T 1 0 / 7 I) ""/ :1 ··························· Nylon clip······································ 1 1 1 
713 MS 47PO 620 T 1 0 :..- 7 IJ ""/ :1 ··························· Nylon clip······································ 2 2 2 
714 MA 20E2 780 ~ Jv 1( - *Il. JI ················· ·········· Holder complete···························· 1 1 1 
715 MA20A1 620 T 1 o / 7 IJ '"/ :1 ........................... Nylon clip······································ 1 1 1 
716 MA 20E2 688 l't 1 :1 1:: "E til JI ··························· Oil pipe complete·························· 1 1 1 
717 MA 20A5 688 J'i 1 :1 ··························· Pipe············································· 1 1 1 
718 MN 10AO 135 jib ~ ··•····••·•··•····•··•····· Oil gauge ...................................... 2 2 2 
719 MA 20E3 688 J'i 1 :1 1:: "E *I! 3L ··························· Oil pipe complete·························· 1 1 1 
720 MA20E2148 jib 1:: "E t§. 3L ........................... ····································•··············· 1 1 1 

721 MF 60A5 740 
722 MA45EO 780 
723 MA20A6 688 
724 MS 01A8 796 
725 MA45AO 688 
726 MA 45A1 148 
727 MA20E4 688 
728 MA45A1 688 
729 MA 45AO 148 

7 I Jv 1-
~ Jv 1f - *H rr. 
J'i 1 :1 

* Jv 1f 
J'i 1 :1 
1:: "E 
J'i 1 :11::-=tt!l.Jt 
J'i 1 :1 
1:: "E 

··························· Felt·············································· 
·· · ··· ·· · ·· · ·· ··· · ·· · ·· · ··· Holder complete ·· ···· ··· ····· ··· ··· ··· · ··· · 
··························· Pipe············································· 
........................... Holder·········································· 
(;t:i)····················· Pipe (right)··································· 
(;;fi)····················· String (right)································· 
··························· Oil pipe complete·························· 
(:5::)····················· Pipe (left)····································· 
(:~) ····· ··· ·········· ··· String (left) ................................. .. 

25 PLK- A6019/ A4516L/ A4516 
From the library of: Superior Sewing Machine & Supply LLC



0] ffiljf;Q}fi 
CONTROL BOX 

C22 

Cl 

C24 

C3 

a 

lllilllll 
lillli!!l~illl~llll 
lli~lil~ . 

"G-c7 

C11-C14 

26 

CB,C9 

C6 

ClO 

C25, C26 

C15-C20 C27, C28 

From the library of: Superior Sewing Machine & Supply LLC



1[3 ifilj~ 
CONTROL BOX 

fffflillilt 
Flg. ~~::J-f: 

~ .. :f5 Description Aml Req. 
No. Part No. AI> ...I 

«> «> ., 
10 10 § ..- :::: < < 

Cl M8 35AO FDD 7 t:l ·:; ~ 1' f: 71 J{ YD-701-6030 · · · ·· · · · · YD-701-6030 Floppy driver · ·· · · · · · · · · · · · 
C2 M8 10EO FAN •4 ill 7 7' / MMF-06D12L-F ···· Fan MMF-06D12DL-F····················· ~ 

C3 MA45EO 499 $1.1 fliJ ~ ··· ····· ··· ··· · ·· ···· ··· ·· · Control box···································· 
C4 M8 40AO PMD 7 IJ / 1- • ~ PLK-A40-PMD······ Circuit board PLK-A40-PMD············ 
C5 M8 45A2 CPU 7 IJ / 1- • ~ PLK-A2-CPU········ Circuit board PLK-A2-CPU ············· 

M8 61A2 CPU 7 ') / 1- • fi PLK-A2-CPU········ Circuit board PLK-A2-CPU ············· 1 
C6 MA 16AO 742 7 9 ··························· Control box cover··························· 1 1 1 
C7 M9 0434 037 SW-PW-P -}- /"\. .:}; ~ M4X10(SUS) ······· Screw M4X10································ 8 8 8 
C8 M8 20EO PAl • 1'1= Jt * )(,.. (~tl:l:C)·················· Operation panel (Japanese) ··········· 1 1 1 
C9 M8 20E1 PAl • 1"'1= Jt * )(,.. C~:l'O·················· Operation panel (English)··············· 1 1 1 

C10 M8 2510 FUS 1:: .:I. X AC250V 1 OA ······· ··· Fuse AC250V lOA··························· 2 2 2 
C11 M8 16A2 TRN 1- 7 / A 1 05/115/21 0/230V · · Transfomer · ... · ·· ··· · ·· · · · · ··· ·· · ·· · · · · ·· · ·· · · 1 1 1 
C12 M8 16A4 TRN 

"" 
7 / A 210/380/420V········ Transfomer···································· 1 1 1 

C13 M8 16T4 TRN 
"" 

7 / A 210/3ro/421V( ~ 'J 1}1.) •••••• Transfomer (Triple)························ 1 1 1 
C14 M8 16V4 TRN 1- 7 / A 210/380/420V(VDE) ·· Transfomer (VDE) .......................... 1 1 1 
C15 M8 2025 t.ISI • iS 1m M 16 3+ AC:ZOO/'llf.l/'l1J/240V ·· Magnet switch 3 + AC200V /221'J/'l31J/240V ······ 1 1 1 

C16 M8 4021 t.ISI • iS 1m M 16 3+ AC380/415V···· Magnetswitch3+ AC380/415V········ 

C17 M8 1066 t.ISI • iS 1m M fi 1 + AC1 00/11 OV · ·· · Magnet switch 1 + AC1 00/11 OV · · · · · · · · 

C18 M8 2036 t.ISI • iS 1m M 16 1 + AC200V · ··· ··· ·· · Magnet switch 1 + AC200V ··· ······· ··· · 

C19 M8 2336 t.ISI • iS 1m M 16 1 + AC22SJ/230/240V ·· Magnet switch 1 + AC22.0/230/240V · · 

C20 M8 1266 t.ISI • iS 1m M 16 1 + AC120V ···· ·· ···· Magnet switch 1 + AC120V ······ ······· · 

C22 M8 35AO PSW • il A 1 ·:; 7- (*)OR2-FR-1 8···· Power swich (Red) OR2-FR-1 B ······ 1 1 
C23 M8 35A1 PSW • i! A 1 ·:; 7- (8)0R2-FG-1 A···· Power swich (Green) OR2-FG-1A ··· 1 1 
C24 M8 lOAD FSN 7 ·:; 1- A1 ·:; 7- · · · ·· · · · · ·· · · · · · · · · · · ·· · · · · Foot swich ·· · ·· · ·· · · · · ··· · · · · · · ·· · ·· · ·· · ·· · ·· · · 1 1 
C25 MA 16E1 485 • il * ":J ? A ··························· Power box····································· 1 1 
C26 MA 16E2 485 • il * ·:; ? A (VDE) ················· Power box (VDE)·· .. ······················· 1 1 
C27 MA 16A4 601 ::J * ? 9ltllf.t~ ........................... Connector board···························· 1 1 
C28 MA 16A5 601 ::J * ? 9ltllf.t~ (VDE) ················· Connector board (VDE) ·················· 1 1 

27 PLK- A6019/ A4516L/ A4516 
From the library of: Superior Sewing Machine & Supply LLC



~ ~;ru±ffiiJ~~ 
PNEUMATIC CONTROL UNIT 

I.7''1-::~..-"f 

Air tube c1» 8( +6) 

~ L~!. dlamete• 

L~Hl 
Outside diameter 

28 

From the library of: Superior Sewing Machine & Supply LLC



0] ~~ffilj~~ 
PNEUMATIC CONTROL UNIT 

Fig. $~:::J- t.: 
No. PartNo. 

K1 MA20B2 601 -.t m # l& i"t ~ 
K2 M9 3018 093 -.t m # 
K3 MA20A5 571 '7 / ~ ·:;. 7- tl =F 
K4 M9 4014 021 ..L. :ftJ /i: f;t ;f. )f., I-/' 

K5 M9 1007 045 -j- ·:; I-
K6 MA20A6 571 ·~.:I..:: :;f /ti=F 
K7 M9 2209 098 .AI::'-t.::::J/HJ-7 
K8 MA20A1 715 :::J ;'f. ~ ~ J"< ;'f. )f., 

K9 M9 3020 093 'IIUB #"' .:: * - Jv t.: 
K10 MS 47PO 620 -J-1 Cl / ~ I) ·:; "f 

Kll M9 1054 004 SW-PW#15?{ tl'\:f. ~ 
K12 MA20A7 571 '7 / ~ ·:; 7- tl =F 
K13 M9 1035 089 WI -a fi 
K14 M9 1066 004 SW-PW#15?{ tl'\:f. ~ 
K15 M9 0624 050 m :t: 
K16 M9 6002 017 iz 7 7 1 './ 'r ·:; I-
K17 MA20AO 963 71 JL-9. v'\'~v-9 
K18 MA20A8 571 '7 / ~ ·:; 7- • =F 
K19 M9 5002 017 iz 7 7 1 './ 'r ·:; I-
K20 M9 0511 050 111! :t: 
K91 M9 3021 093 .. m # 

Description 

........................... Solenoid valve-adapter··················· 

........................... Solenoid valve······························· 
··························· Connector····································· 
M4X50 ················ Bolt M4X50··································· 
M4 ······················ Nut M4 ········································· ........................... Connector····································· 
........................... Speed controler · ... ·· · ... ·· ... · ·· ·· · · ·· · ··· · 
··························· Connector panel · · · ·· · ·· · ··· ·· · ·· ··· · ·· · ·· · · 
··························· Solenoid valve-manifold·················· 
........................... Nylon clip······································ 

M4X8·················· Screw M4X8································· 
........................... Connector····································· 
........................... Muffler·········································· 
M4X25 ················ Screw M4X25··· ························· ··· · 
6 ........................ Washer 6 ······································ 
M6X12················ Bolt M6X12··································· 
. .......................... Filter· regulater····························· ........................... Connector····································· 
M5X12 ················ Bolt M5X12··································· 
5························· Washer 5 ······································ 
(*-!l.) •..•.••..•.•.•....... Solenoid valve complete · ·· ··· · ·· ···· ·· · · 

{ifflflljft 
Aml Req. 

--' 
"' "' 0'> 

~ ~ ~ 
1 1 1 
2 2 2 
4 4 4 
2 2 2 
2 2 2 
2 2 2 
2 2 2 
1 1 1 
1 1 1 
1 1 1 

3 3 3 
1 1 1 
2 2 2 
4 4 4 
6 6 6 
4 4 4 
1 1 1 
2 2 2 
2 2 2 
2 2 2 
1 1 1 

29 PLK- A6019/ A4516L/ A4516 

From the library of: Superior Sewing Machine & Supply LLC



~ 7--7-Jv~i* 
TABLE & STAND 

(T23) 

T32 (T2l) (T9) T26 

30 

(TlO) 

T14 

· T16 

T17 

r-- T21 

~(T9) 

T23 

""@ ---------- (T15) 

From the library of: Superior Sewing Machine & Supply LLC



a] :r-7·Jv~~ 
TABLE & STAND 

Fig. m~::~-t-: 
No. PartNo. 

T1 M9 1804 022 
T2 M9 0823 050 
T3 MA45AO 595 

MA61AO 595 
T4 MA45A1 595 
T5 MA35EO 483 
T6 MA20A2 620 
T7 M9 1069 004 
T8 M9 1558 022 
T9 M9 0624 050 

T10 MA45B1 595 

n1 MA20E1 420 
n2 M9 0408 041 
TI3 MA45BO 595 

MA61BO 595 
n4 MA45A1 n6 
T15 M9 1054 004 
n6 MA35B7 601 
n7 MA35B8 601 
n8 MA 45A5 601 
T19 M9 6016 021 
T20 M9 0624 053 

T21 
T22 MA45AO 429 
T23 MA45BO 339 
T24 MA45A6 601 
T25 M9 6002 017 
T26 MA 45EO 150 

MA 61EO 150 
T27 MA35AO 166 
T28 MA45EO 972 
T29 M9 2056 022 
T30 M9 0802 053 

T31 M9 0815 050 
T32 MA45AO 416 
T33 MA45A7 601 
T34 M9 0305 041 
T35 MA20AO 719 
T36 MA20A4 957 
T37 MA45AO 603 
T38 MA45A1 603 
T39 M9 1012 050 
T40 M9 1003 053 

T41 M9 0104 021 
T42 MA45AO 139 
T43 MF 20AO 130 
T44 M9 0803 053 
T45 M9 8082 053 
T46 M95007 021 
T47 M9 0511 050 

:;\:;fij * 9 
m 
::R 
::R 
::R 
tJ f'l= A 
-J-1 IJ / 
/7 ..,.. 1 
:;\:;fij ;j{ 9 
m 
::R 

A 9 / 
:JL * ::R 
::R 

"" Jv 1-

/ * Jv 

9 / 
7 I) ":I 
-j-"'(;f, 

::..- * Jv 

t-: ml :IE: 

* 
tJ I~ 

c 

'"' 

1-
:i: 
lN 
lN 
lN 
t-: 
"j' 
:; 
1-

:i: 
lN 

lN 
:; 
lN 
lN 

SW-PW#17<{tl'\;t. :i 
"")t,.. !- tJ I~ -Jil1f.tlN 
-'E - 9 Jilt # lN 
-'E - 9 Jilt f;t i:i' _._ 

;fij 7i: f;t * )t,.. 1-'' I~ * m :i: 

-tz 7 7 -{ '.I.Jr •:J 1-
~ I A 

<=I 

tJ I~ 

lilt f;t lN 
-tz 7 7 -{ :I .Jr ':I 1-
!iC *I! :rr. 
.8!V *I! jJ... 

v -"' Jv 7' :l 1' A 9 -
~ 1' A 9 _._ 

;fij * )t,.. 1-'' I~ * m :i: 

m :i: 
::f b. .8!V 
Jilt # lN 
:JL * * :; 
~I ~ w :,.. 
v )t,.. 

Jilt # i:i' 
Jilt # i:i' 
m :i: 
/'\ * m :i: 
_._ 

;fij 1\: f;t * Jv 1-'' :;t 1 )t,.. J't / 
jill II 
I~ * m ~ _._ 

;fij 7i: f;t * Jv 1-,, 
_._ 

;fij 7i: ft * Jv 1-'' m :i: 

Description 

M8X50 ················ Bolt M8X50··································· 
8························· Washer 8 ······································ 
( :;£) ..................... Table top ( L) ................................ 
(:;£) ..................... Table top ( L) ................................ 
(:£)····················· Table top (L) ................................ 
(*I!)····················· Operation stand ··· ···· ··· ··· ········ ······· · 
··························· Nylon clip······································ 
M4X8·················· Screw M4X8································· 
M6X45 ················ Bolt M6X45··································· 
6························· Washer 6 ...................................... 
(;6)····················· Table top (R) ································ 

........................... Stand············································ 
3.1X16················ Screw 3.1 X16 ······························· 
(:6) ..................... Table top (R) ································ 
(;6)····················· Table top (R) ································ ........................... Belt cover····································· 
M4X8·················· Screw M4X8······························· .. 
........................... Adapter········································ 
........................... Motor adapter································ 
··························· Motor adapter································ 
M6X45 ················ Bolt M6X45································· .. 
6························· Spring washer 6 ·· · · ·· · ·· · ·· · ·· · ·· · · · · ··· ·· · · 

M6X16 ················ Bolt M6X16··································· 
··························· Adapter········································ 
··························· Cover··········································· 
........................... Adapter········································ 
M6X12················ Bolt M6X12··································· 
··························· Leg complete································ 
··························· Leg complete································ 
··························· Adiustor········································ ........................... Castor·········································· 
M8X25 ················ Bolt M8X25··································· 
8························· Spring washer 8 · ·· · · · · ··· ·· · ·· ··· · ·· ···· ·· · · 

8 ......................... Washer 8 ······································ ........................... Toe cap········································ 
........................... Adapter········································ 
3.5X36················ Screw 3. 5X36 ······························· 
··························· Drawer········································· 
........................... Rail·············································· 
··························· Bracket········································· ........................... Bracket········································· 
10························ Washer 10 ····································· 
10························ Spring washer 10 · ···· ··· ·· · ·· ······ · ·· ···· · 

M10X30··············· Bolt M10X30 ································· ........................... Oil pan········································· ........................... Oil bottle······································· 
8························· Spring washer 8 ··· · ·· · ·· · ··· ·· · ·· · ·· ···· ·· · · 
M8X50 ················ Bolt M8X50··································· 
M5X40 ················ Bolt M5X40··································· 
5························· Washer 5 ...................................... 

ll!fflili~ 
Amt. Req. 

...J 
w w m 

~ ~ ~ 
11 11 11 
13 13 13 
1 1 

1 
1 1 1 
1 1 1 
2 2 2 
2 2 2 
3 3 3 

15 15 15 
1 1 1 

1 
1 1 1 

21 21 21 
1 1 1 
1 1 1 
2 2 2 
4 4 4 
4 4 4 

4 4 4 
1 1 1 
2 2 2 
1 1 1 
2 2 2 
1 1 

1 
4 4 4 
4 4 4 
16 16 16 
16 16 16 

16 16 16 
4 4 4 
1 1 1 
4 4 4 
1 1 1 
2 2 2 
1 1 1 
1 1 1 
4 4 4 
4 4 4 

4 4 4 
1 1 1 
1 1 1 
2 2 2 
2 2 2 
2 2 2 
2 2 2 

3 1 PLK- A6019/ A4516L/ A4516 

From the library of: Superior Sewing Machine & Supply LLC



Q] 11~~ 
ACCESSORIES 

FB 

F41 

F43 

Fl7 

F6 

F19. F30 · F31 F21 

FIB 

FS5 

32 

From the library of: Superior Sewing Machine & Supply LLC



0] fill£ 
ACCESSORIES 

~ffl11Ut 
Fig. fl!I~:J-r $ c ~ Description Amt Req. 
No. Part No. = <D 

....1 
<0 m 

u:; u:; 
~ .... ...-

<( < 

F2 M95003 099 t: ~ :X (250V, lOA)··········· Fuse 250V 1 OA · · · · · · · · · · · · ·· · ·· ··· · ·· · · · · ... · 2 2 2 
F3 MS 02AO 128 ~ :.- / it DPX17-18 .......... Needle DPX17-18 ························ 10 10 10 
F4 MS 17AO 123 ;f- t:: / (SC-180ffl)··········· Bobbin (for SC-180) ······················· 4 4 4 
F5 MA 20AO 419 ~ tli ::f J... ........................... Rubber cushion······························ 6 6 6 
F6 MN52Al 245 FIJ ji ,, 

* ........................... Tension spring······························· 1 1 1 
F7 MS 03AO 181 * ~ pg (*-!I) ..................... Thread guide································· 1 1 1 
F8 MA20AO 734 t: - Jl- jJ ,, ........................... Polyethylene cover························· 1 1 1 -
F9 MF 40EO 193 * rr. 7 -a *-!l.JL ..................... Cotton stand assembly .. ·················· 1 1 1 

FlO M9 1058 004 SW-PW#/77-f 7""* ~ M4X6·················· Screw M4X6································· 6 6 6 

Fll M9 1056 004 SW-PWf;t1771 tl'\* 'l M4Xl0 ················ Screw M4Xl 0······ ······· ········ ·········· · 4 4 4 
Fl3 MA30AO 571 ? / 9 ·:; 7- • -¥ ........................... Connector····································· 1 1 1 
F14 M9 1010 089 ....... :fi'J '.) ·" Jr ·:; 1- ··························· Socket·········································· 1 1 1 
Fl5 MS 06AO 567 7- ~ "j" ........................... Tube············································ 1 1 1 
Fl6 MB02Al 608 "' 7 1 ,, ( lj\) ..................... Screw driver (small) ...................... 1 1 1 
F17 MB02AO 608 

"' 7 1 ,, (!fl)····················· Screw driver (middle)···················· 1 1 1 
F18 MF OOAO 608 "' 7 1 ,, <*>····················· Screw driver (large) ....................... 1 1 1 
Fl9 MMlOAl 479 jilij D .A J't 7 10Xl4·················· Spanner 1 OX14 · ··············· ·············· 1 1 1 
F20 MF lOAD 149 )ill !! :.- ........................... Oiler with oil·································· 1 1 1 

F21 MS 02AO 479 jilij D .A J't 7 13Xl7 .. ················ Spanner 13Xl7······························ 
F22 MS 05Al 976 ....... :fi'J ** .A J't 7 6························· Socket wrench 6 ·· · ·· · ··· ··· ·· · ·· ··· · ··· · · · · ~~ 

F23 MS 05AO 976 ....... :fi'J ** .A J't 7 5························· Socket wrench 5 · · · · · · · · · · · · ·· · · · · · · · · · · · · · · ~~ 

F24 MS OlAl 976 ....... :fi'J ** .A J't 7 4························· Socket wrench 4 ·· · · · · ·· · ·· · ·· ·· · ··· · ·· · ·· · · ~~ 

F25 MF 90AO 976 ....... :fi'J ** .A J't 7 'Ja .. ····················· Socket wrench 1/a·························· ~~ 

F26 MS 02A2 976 ....... :fi'J ** .A J't 7 3························· Socket wrench 3 ·· · ·· · ··· ·· · ·· · ·· ·· · · ·· · ··· · ~~ 

F27 MS02Al 976 ....... :fi'J ** .A J't 7 2.5······················ Socket wrench 2. 5 ·· · ··· ·· · ·· · ·· · ·· · ··· ··· · ~~ 

F28 MS 02AO 976 ....... :fi'J • .A J't 7 2························· Socket wrench 2 ·· ···· ·· · ·· · ·· · ·· · ·· · ·· · ·· · · ~~ 

F29 MS lOAD 976 ....... fil ** .A J't 7 1.5······················ Socket wrench 1. 5 ·· · ·· · ··· ·· · · · ··· · ··· ·· · · ~~ 

F30 MS lOAl 976 jilij D .A J't 7 8X9····················· Spanner 8X9································· 

F31 MS 10A2 976 jilij D .A J't 7 6X7····················· Spanner 6X7 ····························· ···· 
F41 MA45EO 105 ~~ ~ I. (*-!J.)····················· Clamp frame assy. ························· 

MA 46EO 105 9~ ~ I. (*-!J.)····················· Clamp frame assy. ·· · ··· ·· · ·· ···· ·· ···· ·· · · 
MA61EO 105 9~ ~ I. (*-!J.)····················· Clamp frame assy. ·· · ··· ·· · ·· ··· · ·· ···· ·· · · 

F42 MA45AO 416 J't ·:; ~ / (~)····················· Clamp pad···································· 4 
MA 61AO 416 J't ·:; ~ / (~)····················· Clamp pad···································· 4 4 

F43 MA45Al 416 J't ·:; ~ / (~)····················· Clamp pad···································· 4 4 
MA61Al 416 J't ·:; ~ / (~)····················· Clamp pad···································· 4 

F44 MA45A2 762 9~ ~ I. t& ( ~ 1) I. 7- v /2t) ... Plastic plate 2t ·· ··· ···· ··· ·· · ·· ··· · ·· ···· ·· · · 
MA46A2 762 9~ ~ I. t& ( ~ 1) I. 7- v /2t) ... Plastic plate 2t ·· ··· · ··· ·· · ·· · ·· ··· ··· · ··· ·· · · 
MA61A2 762 9~ ~ I. t& ( ~ 1) I. 7- v /2t) ... Plastic plate 2t ·· · ·· · ·· · ··· ·· · ·· · ·· ··· · · · · ··· · 

F45 MA45A3 762 9~ ~ I. t& (~ 1J I. 'Tv :..-3t) ··· Plastic plate 3t · · ··· · ·· ···· ··· ·· · ·· ··· · ·· · ·· · · 
MA46A3 762 9~ ~ I. fi <~ IJ I 'Tv /3t) ... Plastic plate 3t ·· ··· ··· · ··· ·· ··· ··· ··· · ·· · ··· · 
MA60A3 762 9~ ~ I. t& (~1JI7-v/3t) ··· Plastic plate 3t ·· · ·· ······· ·· · ·· ······ ··· ··· · · 

F46 MA45AO 691 J't ·:; ~ / (i!IJfi)··············· Clamp pad···································· 2 
MA 61AO 691 J't ·:; ~ / (i!IJ~)··············· Clamp pad···································· 2 2 

F47 MA45A1 691 J't ·:; ~ / (i!IJ:f&)··············· Clamp pad···································· 2 2 
MA61Al 691 J't ·:; ~ / (i! IJ ;f.&) .•••.•••.••••.. Clamp pad···································· 2 

F55 MA45AO 990 70·:;~-<7-<.7.? (111~7-9)········· Aoppy disc (Sewing pattern data)··· 
MA46AO 990 70·:;~-<7-<.7.? (£1ti7-9) .. ······· Aoppy disc (Sewing pattern data)··· 
MA61AO 990 70·:;~-<7-<.7.? (£1ti7-9)········· Aoppy disc (Sewing pattern data) ·· · 

33 PLK- A6019/ A4516L/ A4516 

From the library of: Superior Sewing Machine & Supply LLC



[] ;f 7° ~ 3 /I\- 'Y 
OPTION PARTS 

Pl. P2 P3 

P9 

P4 

P7 

P5 P6 

PB 

PlO 

34 

From the library of: Superior Sewing Machine & Supply LLC



[] :t:t~ 3 /1~-·y 
OPTION PARTS 

Fig. fli!&,:J- t: 
No. PartNo. 

Pl MS 03AO 101 it 
P2 MS 03A2 101 it 
P3 MV30Al 256 ~ ~ 
P4 MV35A0106 ~ ~ 
P5 MS 04El 210 ..t. * 1'1 
P6 MN52Al 245 IIJ tt 
P7 MA45Al 272 l! I) 

MA46Al 272 l! IJ 
MA60Al 272 l! IJ 

P8 MS lOAD 180 * * P9 MA45El 105 ~ ~ 
MA46El 105 ~ ~ 
MA61El 105 ~ ~ 

P10 MA35AO 180 * * 

ti 
ti 
I 
I 

J1l u 
J<. * ti 

ti 
ti 
p;J 
I 
I 
I 
p;J 

Description 

(lj>1.6)················ Needle plate ( lj> 1. 6) ······················ 
( t2.6) ................ Needle plate ( lj> 2. 6) ..................... · 
( t2) ................... Presser foot ( + 2) ···· ·· ···· ·· ··· ··· ··· · ·· · · 
(lj>3,Rn)··············· Presser foot ( t3) ·························· ........................... Thread tension regulator · ·· ··· ··· · ··· ·· · · ............................ Thread tension spring····················· 
............................ Feed plate···································· 
........................... Feed plate···································· ........................... Feed plate···································· ........................... Thread guide································· 
(II.)A.£················ Clamp frame assy. (A.£) ................ 
(II.)A.£ ................ Clamp frame assy. (A.£) ················ 
(II.)A.£ ................ Clamp frame assy. (A.£) ................ ........................... Thread guide·•······························· 

ii!fflfillt 
Amt Req. 

.....1 
w w "' 

~ ~ ~ 

35 PLK- A6019/ A4516L/ A4516 

[ 

From the library of: Superior Sewing Machine & Supply LLC




